GT S Global United Technology Services Co., Ltd.

Report No.: GTS202010000061-01

TEST REPORT

Applicant: Pointer Telocation Inc

Address of Applicant: Pointer Telocation 7751 NW 48th street suite 395 Doral
Florida 33166 Doral USA

Manufacturer: Pointer Telocation Inc
Address of Pointer Telocation 7751 NW 48th street suite 395 Doral
Manufacturer: Florida 33166 Doral USA

Equipment Under Test (EUT)

Product Name: Asset Tracker
Model No.: Cello CANIQ LTE
Trade Mark: N/A

Applicable standards: FCC CFR Title 47 Part 15 Subpart B
ICES-003: lusse 7
Date of sample receipt:  October 20, 2020

Date of Test: October 21, 2020-November 17, 2020
Date of report issued: November 18, 2020

Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Robinson Lo
Laboratory Manager
This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver. Page 1 of 26
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4 Test Summary

Report No.: GTS202010000061-01

Test ltem Test Requirement Test Method Class / Severity Result
FCC Part15.107
Conducted Emission ANSI C63.4 Class B N/A
ICES-003
FCC Part15.109 &15.31
Radiated Emissions # ANSI C63.4 Class B PASS
ICES-003

Remarks:

1. Pass: The EUT complies with the essential requirements in the standard.

2. N/A: Not applicable

3. #Referto FCC Part 15.33 (b)(1) conditional testing procedure :

The highest frequency generated or used in the EUT

Test frequency range of Radiated emission

<108MHz 30MHz ~ 1GHz
108MHz ~ 500MHz 30MHz ~ 2GHz
500MHz ~ 1GHz 30MHz ~ 5GHz

>1GHz

30MHz ~ 5th harmonic of the highest frequency or 40
GHz, whichever is lower.

Note: the EUT Internal clock frequency above 108MHz.

Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 30MHz-200MHz 3.8039dB (2)
Radiated Emission 200MHz-1GHz 3.9679dB Q)
Radiated Emission 1GHz-18GHz 4.29dB (1)

AC Power Line Conducted 0.15MHz ~ 30MHz 3.444B (1)

Emission

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.
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5

General Information

5.1 General Description of EUT

Report No.: GTS202010000061-01

Product Name:

Asset Tracker

Model No.:

Cello CANIQ LTE

Power supply:

DC 9-32v
Or DC 3.7V 1000mAh 3.7Wh Lithium Polymer Battery

Frequency Range

GSM 850: 824.2-848.8 MHz
DCS 1900: 1850.2-1909.8 MHz
LTE Band 2: 1850~1910MHz
LTE Band 4: 1710~1755MHz
LTE Band 5: 824~849MHz

LTE Band 12: 699.7~715.3MHz
LTE Band 13: 779.5~784.5MHz
LTE Band 26: 814~849MHz

5.2

Test mode and Test voltage

Test mode:

GSM 850

DCS 1900

LTE_Cat M1 _Band 2
LTE CatM1 Band 4
LTE_Cat M1 _Band 5
LTE_Cat M1 _Band 12
LTE_Cat M1 _Band 13
LTE Cat M1 Band 26

Test voltage

DC 12V
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Report No.: GTS202010000061-01

5.3 Description of Support Units
‘ None
5.4 Deviation from Standards
‘ None.
5.5 Abnormalities from Standard Conditions
‘ None.
5.6 Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
e FCC —Registration No.: 381383
Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files. Registration 381383.
e IC —Registration No.: 9079A
The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 9079A
e NVLAP (LAB CODE:600179-0)
Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP). LAB CODE:600179-0
5.7 Test Location

The test was performed at:

Global United Technology Services Co., Ltd.

Address: No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, Baoan District, Shenzhen, Guangdong, China 518102
Tel: 0755-27798480

Fax: 0755-27798960
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6 Test Instruments list

Report No.: GTS202010000061-01

Radiated Emission:

. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) (mm-dd-yy)
1| e S(e::; nﬁ)"eefho'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 022020 | July. 01 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June. 252020 |June. 24 2021
. . SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 June. 25 2020 |June. 24 2021
Double -ridged SCHWARZBECK
5 waveguide homn MESS-ELEKTRONIK BBHA 9120 D GTS208 | June. 252020 |June. 24 2021
6 Horn Antenna ETS-LINDGREN 3160 GTS217 | June. 252020 |June. 24 2021
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | June. 252020 |June. 24 2021
9 Coaxial Cable GTS N/A GTS211 | June. 252020 |June. 24 2021
10 Coaxial cable GTS N/A GTS210 | June. 252020 |June. 24 2021
11 Coaxial Cable GTS N/A GTS212 | June. 252020 |June. 24 2021
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 | June. 252020 |June. 24 2021
13 | Amplifier(2GHz-20GHz) HP 84722A GTS206 | June. 252020 |June. 24 2021
- AFS33-18002
14 | Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June. 252020 |June. 24 2021
15 Band filter Amindeon 82346 GTS219 | June. 252020 |June. 24 2021
16 Power Meter Anritsu ML2495A GTS540 June. 25 2020 | June. 24 2021
17 Power Sensor Anritsu MA2411B GTS541 June. 25 2020 | June. 24 2021
18 Wideband Radio Rohde & Schwarz CMW500 GTS575 | June. 252020 |June. 24 2021
Communication Tester
19 Splitter Agilent 11636B GTS237 | June. 252020 |June. 24 2021
20 Loop Antenna ZHINAN ZN30900A GTS534 | June. 252020 |June. 24 2021
21 Breitband SCHWARZBECK BBHA 9170 GTS579 | Oct. 182020 | Oct. 17 2021
hornantenne
22 Amplifier TDK PA-02-02 GTS574 Oct. 18 2020 Oct. 17 2021
23 Amplifier TDK PA-02-03 GTS576 Oct. 18 2020 Oct. 17 2021
pq | PSASEres Spectum | p e & Schwarz FSP GTS578 | June. 252020 |June. 24 2021
Analyzer
General used equipment:
Cal.Due
. | |.D
ltem | Test Equipment Manufacturer Model No. ’\rllc\)/entory E:n?m-(?(tﬁ ) date
) yy (mm-dd-yy)
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 June. 25 2020 | June. 24 2021
2 Barometer ChangChun DYM3 GTS255 June. 25 2020 | June. 24 2021
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7.1

Test Results and Measurement Data

Radiated Emission

Report No.: GTS202010000061-01

Test Requirement:

FCC Part15 B Section 15.109
ICES-003

Test Method:

ANSI C63.4:2014

Test Frequency Range:

30MHz to 6000MHz

Test site:

Measurement Distance: 3m (Semi-Anechoic Chamber)

Receiver setup: Frequency Detector RBW VBW Remark
30MHz- Quasi-peak | 120kHz | 300kHz | Quasi-peak Value
1GHz
Peak 1MHz 3MHz Peak Value
Above 1GHz Peak 1MHz 10Hz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
30MHz-88MHz 40.00 Quasi-peak Value
88MHz-216MHz 43.50 Quasi-peak Value
216MHz-960MHz 46.00 Quasi-peak Value
960MHz-1GHz 54.00 Quasi-peak Value
54.00 Average Value
Above 1GHz
74.00 Peak Value
B SR For radiated emissions from 30MHz to1GHz
e .h cumrunerl
I
Test environment: Temp.: { 25°C | Humid.: 52% | Press.. | 1012mbar

Test Instruments:

Refer to section 6 for details

Page 8 of 26




GTS

Report No.: GTS202010000061-01

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data
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Report No.: GTS202010000061-01

Test mode: Band 2

Horizontal

Antenna Polarity:

720 dBu¥/m

FCC Class B 3M F adialion
Marain-6dB

-28

30,000 127.00 224.00 321.00 410.00 515.00 612.00 700.00 006.00 1000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuVim dB Detector cm degree  Comment
1" 148.3400 2212 13.25 3537 4350 813 peak 100 3
2 165.8000 18.19 13.66 3185 4350 -1165 peak 100 148
3 185.2000 20.31 14.72 3503 4350 -847 peak 100 83
4 266.6800 17.81 16.93 3474 4600 -1126 peak 200 45
5 800.1800 4.94 26.87 31.81 46.00 -14.19 peak 132 0
6 940.8300 1.71 30.11 31.82 4600 -14.18 peak 100 127
87.0 dBuV/m
FCT Part 158 Ahove 1GHz
Margin -b dif
4
2 & =
2
1
x
27
-33
1000.000 2700.00  4400.00  6100.00 7800.00 9500.00  11200.00 12900.00  14600.00 18000.00 HHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim dBuV/m dB Detector Comment
1 3669.000 4515 -7.56 3759 7400 -3641 peak
2 6270.000 4432 293 47.25 74.00 -26.75 peak
3 9296.000 4296 7.64 50.60 7400 -2340 peak
4 * 10622.000 4395 8.91 52.86 74.00 -21.14 peak
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Report No.: GTS202010000061-01

Test mode: Band 2 Antenna Polarity: Vertical
720  dBuV/m
FCC Class B 3M Fadiation
Wargin 6 dB|
e ;
22
-28
30000 127.00 22400 321.00 410.00 51500 612.00 709.00 00600 1000.00 MHz
Reading Correct Measure- e Antenna Table
No. Mk. Fregq. Level  Factor ment Limit ~ Owver Height Degree
MHz dBuv dB dBuvim dBuVim dB Detector cm degree  Comment
1 348500 1581 1439 3020 4000 -9.80 peak 100 57
2 * 138.6400 23.11 14.95 38.06 4350 -544 peak 100 47
3 150.2800 20.95 15.10 36.05 4350 745 peak 100 259
4 164.8300 19.00 15.28 3428 4350 -9.22 peak 100 Al
5 266.6800 21.67 16.93 3860 46.00 -740 peak 154 0
6 800.1800 9.89 26.87 3676  46.00 924 peak 200 0
87.0  dBuV/m
FCC Part 158 Ahove 16Hz
Marain -b di
i
3 X
2z
1 ®
x
27
-13
1000.000 2700.00 440000  G100.00 7800.00 9500.00 1120000 12900.00 14G00.00 18000.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuvY dB dBuv/m dBuv/m dB Detector Comment
1 2122000 4557 917 36.40 7400 -3760 peak
2 4485000 4479 -3.78 41.01 7400 -3299 peak
3 7086.000 4512 4.18 49.30 7400 -2470 peak
4" 9857.000 43.06 8.68 51.74 7400 -2226 peak
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Report No.: GTS202010000061-01

Test mode: Band 4 Antenna Polarity: Horizontal
720 dBuVim
FCC Class B 3M R adiation
Hanin-6 a8 |
—l_z_l_l 5
3
1
22
-28
30000 127.00 22400  321.00 41000 51500 61200  709.00  606.00 1000.00 HHz
Reading Correct Measure- Antenna  Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB dBuvim dBuVim dB Detector cm degree  Comment
1 137.6700 1482 13.09 27.91 4350 -1559 peak 200 141
2 148.3400 2039 13.25 3364 4350 -986 peak "7 0
3 165.8000 18.53 13.66 3219 4350 -11.31 peak 100 101
4" 185.2000 20.54 14.72 3526 4350 824 peak 100 87
5 266.6800 17.65 16.93 3458 4600 -1142 peak 200 40
6 800.1800 479 26.87 3166 4600 -1434 peak 135 0
87.0  dBuV/m
FCT Part 158 Above 1GHz
Wargin 6 db
%R
k%
X
27
-33
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00 1120000 12900.00  14600.00 18000.00 HHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector ~ Comment
1 4825.000 4427 -1.62 4265 7400 -3135 peak
2 6202.000 44.49 2183 4732 7400 -2668 peak
3 7137.000 4306 426 47.32 7400 -2668 peak
4 10367.000 43.11 8.92 5203 7400 -21.97 peak
5 * 10639.000 4366 8.91 5257 7400 -2143 peak
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Report No

.- GTS202010000061-01

Test mode: Band 4 Antenna Polarity: Vertical
Radiated Emission
720 dBu¥/m
FCC Clasz E 3M Radiation
Margin -6 dB|
Iz 3 g 5
22
-28
30000 127.00 224.00 321.00 41000 515.00 €12.00 709.00 006.00 1000.00 HHz
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level  Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector cm degree  Comment
1 30.0000 1445 1421 2866 40.00 -11.34 peak 114 0
2 136.7000 2284 14.94 37.78 4350 572 peak 100 150
3 151.2500 20.98 15.11 36.09 4350 741 peak 100 264
4 161.9200 18.67 15.25 3392 4350 -958 peak 100 267
& 266.6800 21.54 16.93 38.47 46.00 -7.53 peak 141 o]
6 800.1800 971 26.87 3658  46.00 -9.42 peak 200 356
87.0  dBu¥/m
FCC Part 158 Ahove 1GHz
Wargin & dB
i
3 3
b
1 %
27
-33
1000.000 2700.00 4400.00 6100.00 780000 9500.00 1120000 12900.00 14600.00 18000.00 HH=z
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/m dBuvim dB Detector  Comment
1 1901.000 4369 -9.59 3410 74.00 -3990 peak
2 3380.000 44.05 -8.16 35.89 74.00 -38.11 peak
3 4842 000 4367 -1.51 4216 7400 -3184 peak
4> 6440.000 43.48 3.19 46.67 74.00 -27.33 peak
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Report No.: GTS202010000061-01

Test mode: Band 5 Antenna Polarity: Horizontal

720 dBu¥/m

FCC Class B 3M R adiation
Margin -6 dB

|

-28

30000 127.00 224.00 321.00 410.00 515.00 612.00 709.00 80600 1000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Detector cm degree  Comment

148.3400 22.03 13.25 3528 4350 -822 peak 100 229
* 184.2300 21.90 14.66 36566 4350 694 peak 100 71
266.6800 18.29 16.93 3522 4600 -10.78 peak 200 269
4500100 857 2014 2871 4600 -1729 peak 100 152
800.1800 464 26.87 31.51 4600 -1449 peak 100 39
956.3500 0.88 30.15 31.03  46.00 -1497 peak 200 190

=0 ISl I C R G

27.0 dBu¥/m

FCL Part 168 Above 16Hz
Margin -b d&
3 4
5 b X
2
1
]
27
33
1000.000 2700.00  4400.00  G100.00  7800.00  9500.00 1120000 12900.00  14600.00 18000.00 HH=z
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuvim dBuvim dB Detector  Comment

1680.000 44.72 -10.47 34.25 7400 -39.75 peak
4587.000 44.32 -3.13 41.19 7400 -3281 peak
3 5913.000 44.00 226 46.26 7400 -27.74 peak
8276.000 40.02 6.05 46.07 7400 -2793 peak
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Report No.: GTS202010000061-01

Test mode: Band 5 Antenna Polarity: Vertical
720 dBuV/m
FCC Class B 3M Radiation
warin=5-dB[—]
2 5 2
4
22
28
30.000  127.00 224.00 321.00 410.00 515.00 612.00 700.00 806.00 1000.00 MHz
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree Comment
1 30.0000 15.62 14.21 2983 4000 -10.17 peak 100 135
2 140.5800 23.66 14.97 3863 4350 487 peak 100 57
3 155.1300 19.16 15.17 3433 4350 -917 peak 100 269
4 166.7700 14.96 15.30 3026 4350 -13.24 peak 100 102
5 266.6800 21.72 16.93 3865 46.00 -7.35 peak 157 0
6 800.1800 9.65 26.87 3652 46.00 -948 peak 200 177

87.0  dBu¥/m
FCE Part 158 Above 16Hz
Margmn -b di
4
3 X
%
X %
27
-33
10D0.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 HHz
Reading Comrect Measure-
No. Mk. Freq. Level Factor ment ~ Limit  Over
MHz dBuv dB dBuvim  dBuvim  dB Detector ~ Comment
1 2122.000 4595 -9.17 36.78 7400 -37.22 peak
2 3618.000 4599 -7.66 3833 7400 -3567 peak
3 5743.000 4585 1.74 4759 7400 -2641 peak
4 9806.000 43.04 8.59 51.63 7400 -22.37 peak
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Report No.: GTS202010000061-01

Test mode: Band 12 Antenna Polarity: Horizontal

720 dBuV/m

FCC Class B 3M R adiation
Wargin -6 dB|

-20

30000  127.00 224.00 221.00 410,00 515.00 612.00 700.00 006.00 1000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuvY dB dBuv/im  dBuVim  dB Detector tm degree  Comment
1 142 5200 1935 13.19 3254 4350 -1096 peak 100 194
2" 182.2900 21.80 14.54 36.34 4350 716 peak 100 76
3 266.6800 19.59 16.93 36.52 46.00 -9.48 peak 200 93
4 800.1800 4.09 26.87 30.96 46.00 -15.04 peak 100 324
5 931.1300 -0.11 29.90 29.79 4600 -16.21 peak 100 70
6 958.2900 1.34 3016 31.50 46.00 -1450 peak 175 0
87.0  dBuV/m
FCC Part 158 Above 1GHz
Margin -b db
4
X
3
g X
;( X
27
-33
1000.000 2700.00 440000 GI00.00  7000.00  9500.00  11200.00 12900.00  14G00.00 10000.00 HHz
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 1374.000 4398 -11.68 32.30 7400 4170 peak
2 1986.000 44.00 -9.26 34.74 74.00 -3926 peak
3 3380000 4471 -8.16 36.55 7400 -3745 peak
4> 6015.000 43.84 2.54 46.38 74.00 -2762 peak
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Report No.: GTS202010000061-01

Test mode: Band 12 Antenna Polarity: Vertical
720 dBuV/m
FCC Class B 3M Radiation
Wargin-6di
22
28
0000 127.00 224.00 321,00 418.00 515.00 612.00 709.00 906.00 1000.00 MHz
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB dBuvim  dBuvim  dB Detector cm degree  Comment
1 30.0000 16.17 1421 30.38 4000 -962 peak 100 359
2+ 138.6400 24.31 14.95 3926 4350 424 peak 100 94
3 150.2800 19.67 1510 3477 4350 -873 peak 100 309
4 166.7700 16.74 15.30 32.04 4350 1146 peak 100 33z
5 266.6800 2262 16.93 39.55 46.00 -6.45 peak 100 104
[ 800.1800 958 26.87 3645 4600 955 peak 200 197
27.0  dBuV/m
FCC Part 168 Ahove 16Hz
Margin -b db
4
a ¥
R
%
1
o
27
-33
1000.000 2700.00 440000  G100.00  7800.00  9500.00 1120000 12900.00  14600.00 18000.00 HHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuvim dBuVim dB Detector  Comment
1 2819.000 43.61 -9.00 34.61 74.00 -39.39 peak
2 5131.000 40.53 -0.11 40.42 74.00 -3358 peak
3 7069.000 4296 4.15 47.11 7400 -26.89 peak
4 * 10741.000 41.52 8.90 50.42 74.00 -2358 peak
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Report No.: GTS202010000061-01

Test mode: Band 13 Antenna Polarity: Horizontal
720 dBuV/m
FCC Class B 3M Radialion
Warain -6 dB
2 B
[ [i]
2z
-28
30000 127.00 224.00 321.00 410.00 515.00 612.00 709.00 906.00 1000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuv/im  dBuvim  dB Detector cm degree  Comment
1 142.5200 20.86 13.19 34.05 43.50 -9.45 peak 100 280
2" 182.2900 21.54 14.54 36.08 43.50 -7.42 peak 100 94
3 266.6800 2012 16.93 37.05 4600 -895 peak 200 89
4 800.1800  3.37 2687 30.24 4600 -15676 peak 100 70
5 875.8400 1.24 28.08 2032  46.00 -16.68 peak 100 132
6 956.3500 0.36 3015 30.51 46.00 -1549 peak 200 356
27.0  dBuV/m
FCC Part 158 Above 1GHz
Marqin -b db
%
3
X
1
B
27
-33
1000.000 2700.00  4400.00 G100.00  7800.00  9500.00 1120000 12900.00  14600.00 18000.00 HHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuvi/m dBuvim daB Detector  Comment
1 1646.000 44.92 -10.60 34.32 74.00 -39.68 peak
2 3074.000 44869 -8.80 3589 7400 -3811 peak
3 6372.000 4491 3.09 48.00 7400 -26.00 peak
4 * 10605000 4477 8.91 5368 7400 -2032 peak
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Report No.: GTS202010000061-01

Test mode: Band 13 Antenna Polarity: Vertical
720  dBuV/m
FCC Class B 3M R adiation
Margin -6 dB
2 b4
b
22
28
200000 127.00 224.00 321.00 1000 515.00 612.00 709.00 906.00 1000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuv/im  dBuV/im  dB Detector cm degree  Comment

1 34.8500 14.81 14.39 29.20 4000 -10.80 peak 100 358
2" 136.7000 2454 14.94 39.48 4350 402 peak 100 55
3 148.3400 19.58 15.08 3466 4350 884 peak 100 252
4 170.6500 16.86 15.33 3219 4350 -11.31 peak 100 360
51 266.6800 23.65 16.93 4058 4600 542 peak 148 0
6 800 1800 907 26 87 3594 46.00 -10.06 peak 200 190

97.0  dBuVim
FCL Part 158 Above 1GHz
Margin -b di
x4
1 %
%
27
-33
1000.000 2700.00  4400.00  6100.00 700000 950000 1120000 12900.00  14G0D.00 10000.00 HH=z
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuv/im  dBuvim  dB Detector ~ Comment
1187.000 4469  -1242 3227 7400 -4173 peak
2 2649.000 4489 -9.04 3585 7400 -38.15 peak
3 %  6236.000 4356 2.88 4644 7400 -27.56 peak
4 7290.000 40.69 4.51 4520 7400 -2880 peak
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Report No.: GTS202010000061-01

Test mode: Band 26 Antenna Polarity: Horizontal
720 dBuV/m
FCC Class B JM Radiation
Warain -6 dB
J
1 5
2z
-28
0.000 12700 224.00 321.00 418,00 515.00 61200 709.00 90600 1000.00 HHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv B dBuvim  dBuvim  dB Detector cm degres  Comment
1 142.5200 19.95 13.19 33.14 4350 -10.36 peak 100 169
2 182.2900 2143 14.54 3597 4350 -7.53 peak 100 112
3 266.6800 19.25 16.93 36.18  46.00 -9.82 peak 200 88
4 800.1800 3.14 26.87 30.01 46.00 -15.99 peak 200 302
5 898.1500 099 28.51 2950 4600 -1650 peak 200 94
6 949.5600 0.03 30,13 30.16 46.00 -1584 peak 200 20
97.0  dBuV/m
FCL: Part 158 Ahove 16Hz
Margin -b db
4
1
b4
27
-33
1000.000 2700.00  4400.00  G100.00  7000.00  9500.00  11200.00 12900.00  14600.00 1800000 HHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m dBuvim dB Detector Comment
1578.000 43.26 -10.87 32.39 7400 -4161 peak
2 3941.000 45.00 -6.98 38.02 7400 -3598 peak

4519.000 44.46 -3.56 40.90 7400 -33.10 peak
4 5148.000 43.05 -0.06 4299 7400 -31.01 peak
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Report No.: GTS202010000061-01

Test mode: Band 26 Antenna Polarity: Vertical
720 dBu¥/m
FCC Class B 3M Radialion
warnin- s |
ﬁ g
B
1
22
28
0000 127.00 2400 =1.00 o0 515.00 612.00 709.00 006.00 1000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuv/im dB Detector cm degree  Comment
1 30.0000 14.77 14.21 28.98 4000 -11.02 peak 100 357
2" 138.6400 2443 14.95 3938 4350 412 peak 100 226
3 150.2800 20.81 15.10 3591 4350 -759 peak 100 306
4 160.9500 17.43 15.24 3267 4350 -10.83 peak 100 251
5 266.6800 2227 16.93 3920 4600 -6.80 peak 146 0
6 800.1800 879 26.87 3566 4600 -10.34 peak 188 0

87.0 dBu¥/m

FCC Part 158 Above 1GHz
Margin -b dbf
4
b4
1
xg& 3
27
-33
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14G00.00 18000.00 HHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/im  dBuVim dB Detector Comment
1 1867.000 4572 973 3599 7400 -38.01 peak
2 2258.000 43.71 -9.14 3457 7400 -3943 peak
3 3108.000 43.36 -8.73 3463 7400 -39.37 peak
4" 5318.000 44.10 0.45 44 55 7400 -2945 peak

Page 21 of 26




Report No.: GTS202010000061-01

Test mode: GSM850 Antenna Polarity: Horizontal

720  dBu¥/m

FCC Class B 3M Radiation
Warain -6 dB|

-28

0000 127.00 2000 321,00 AT 515.00 G12.00 709.00 006.00 1000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Owver Height Degree
MHz dBuv dB dBuvim  dBuvim  dB Detector em degree  Comment
11 1425200 2467 13.19 3786 4350 564 peak 100 184
2 181.3200 2233 14 47 36.80 4350 -6.70 peak 100 106
31 756.5300 1592 2511 41.03 46.00 497 peak 100 314
4 * 7B1.7500 1558 2578 4136 4600 464 peak 100 359
5 786.6000 12.07 26.06 3813 4600 787 peak 200 0
[ 798.2400 11.73 26.75 3848 4600 752 peak 100 260
7.0 dBu¥/m
FCT: Part 158 Above 1GHz
Margin -b dB
b
3
27
a3
1000000 270000 440000  GIONOD 780000 950000 1120000 1290000 1460000 10000 00 MH=
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuVim dBuvim dB Detector  Comment
1 1867.000 4469 973 34.96 7400 -39.04 peak
2 2496.000 4337 -9.08 3429 7400 3971 peak
3 4145000 4586 -5.94 39.92 7400 -3408 peak
4" 5947.000 4475 2.36 47 11 7400 -2689 peak
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Report No.: GTS202010000061-01

Test mode: GSM850 Antenna Polarity: Vertical
720  dBuV/m
FCC Class B 3M Radialion
Marain-6di
Z 4 e
k]
22
-28
30000 127.00 224.00 321.00 410.00 515.00 612.00 700.00 80600 1000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuVim dB Detector cm degree  Comment

1 30.0000 1495 14.21 2916 40.00 -10.84 peak 100 358
2" 136.7000 24.71 14.94 3965 4350 -385 peak 100 72
3 148.3400 19.63 15.08 34.71 4350 879 peak 100 264
4 266.6800 21.50 16.93 3843  46.00 -7.57 peak 151 0
]
6

800.1800 9.28 26.87 36.15  46.00 -9.85 peak 200 67
876.8100 9.03 28.11 3714 4600 -8.86 peak 100 154

87.0  dBuV/m
FCT Part 168 Ahove 16Hz
Margin -b db
5
4 X
3
1 3
x & R
27
-33
1000.000 2700.00  4400.00 G100.00  7800.00  9500.00  11200.00 12900.00 14G00.00 18000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBuvim dB Detector  Comment

1 2003.000 4576 -9.20 36.56 74.00 -3744 peak
2 2938.000 44.15 -8.97 35.18 74.00 -38.82 peak
3 3856.000 44.46 -7.16 37.30 74.00 -36.70 peak
4 5403.000 4351 0.7 4422 7400 -2978 peak
5 * 7035.000 4424 4.10 48.34 7400 -2566 peak
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Report No.: GTS202010000061-01

Test mode: GSM1900 Antenna Polarity: Horizontal
720 dBuW/m
FCC Class B JM Radiation
wargin- g |
5 B
22
-28
0000 127.00 224.00 @100 .00 515.00 612.00 709.00 60600 1000.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Fregq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBuv/m dB Detector cm degree  Comment
1" 1425200 26.79 13.19 3998 4350 -352 peak 105 0
2 153.1900 16.60 13.30 29890 4350 -1360 peak 133 0
3 182.2900 20.96 14.54 3550 4350 -B.00 peak 100 34
4 266.6800 20.50 16.93 3743 46.00 -8.57 peak 200 98
5 910.7600 097 2913 3010 4600 -15.90 peak 100 0
[ 956.3500 0.77 3015 3092 46.00 -1508 peak 100 202
27.0  dBu¥im
FCC Part 158 Ahove 1GHz
Margin -b db
3 4
®
27
-33
1000.000 2700.00  4400.00  6100.00 780000  9500.00 1120000 1290000  14600.00 18000.00 HHz
Reading Correct Measure- o
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuV/m dBuvim dB Detector  Comment
1 1765.000 44.87 -10.13 3474 7400 -39.26 peak
2 2190.000 44.15 -9.15 35.00 7400 -39.00 peak
3 3482.000 45.18 -7.95 37.23 7400 -36.77 peak
4 > 4264.000 43.87 -5.18 38.69 7400 -3531 peak
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Report No.: GTS202010000061-01

Test mode: GSM1900 Antenna Polarity: Vertical
720 dBuV/m
FCC Clasz B 3M R adiation
Harain6 a8 |
&
X
)
22
-28
30000 127.00 22400  321.00  410.00 51500 61200 70900  606.00 1000.00 MHz
Reading Comrect Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv B dBuV/m  dBuv/m  dB  Detector  cm degree  Comment
1 348500 1386 14.39 2825 4000 -11.75 peak 100 141
2 69.7700 1561 14.69 3030 4000 -970 peak 200 18
3 138.6400 2445 14.95 3940 4350 410 peak
4 149.3100 21.23 15.09 3632 4350 718  peak 100 277
51 266.6800 24.07 16.93 4100 4600 -500 peak 135 0
6 800.1800 865 26.87 3552 4600 -1048 peak 200 190

87.0  dBu¥/m
FCT Part 158 Above 1GHz
Wargin - a8
5
) X
3
. b4
& ®
27
-33
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00 14G00.00 18000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit  Over
MHz dBuv dB dBuvim  dBuVim  dB Detsctor  Comment
1 1459.000 4359  -11.34 3225 7400 4175 peak
2 2411.000 4363 -9.10 3453 7400 -3947 peak
3 4621.000 44.04 -2.92 4112 7400 -3288 peak
4 7613.000 4216 503 4719 7400 -2681 peak
5" 9738.000 41.02 8.46 49.48 74.00 -2452 peak
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GTS

Report No.: GTS202010000061-01
8 Test Setup Photo

Reference to the appendix | for detalils.

9 EUT Constructional Details

Reference to the appendix Il for details.

Page 26 of 26



